





































Doughton Prick Venour					
Daughter Brick Vapour Permeance Test Results					
Permeance Test Results					
Brick Number	Untreated	Treated	% Chang		
H1	19.1	16.2	15		
H2	17.6	15.7	11		
H3	12.7	9.2	27		
L9	13.0	9.6	26		
L10	16.8	17.6	(outlier)		
P9	8.8	7.0	20		
P10	13.3	6.4	51		

	Test Results				
Brick Number	Untreated	Treated	% Chan		
H1	680	584	14		
H2	440	57	87		
H3	201	46	77		
L9	199	28	86		
L10	528	118	78		
P9	27	8	70		
P10	125	37	70		





